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Test Mode TX Mode_125kbps(S=8) 
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APPENDIX H - POWER SPECTRAL DENSITY 
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Test Mode TX Mode_1Mbps 
 
 

Channel Frequency 
(MHz) 

Power Spectral Density 
(dBm/3 kHz) 

Max. Limit 
(dBm/3 kHz) Test Result 

00 2402 -6.29 8.00 Pass 

19 2440 -6.33 8.00 Pass 

39 2480 -6.23 8.00 Pass 
 
 

CH00 CH19 CH39 

   
 
 

Test Mode TX Mode_2Mbps 
 
 

Channel Frequency 
(MHz) 

Power Spectral Density 
(dBm/3 kHz) 

Max. Limit 
(dBm/3 kHz) Test Result 

00 2402 -8.93 8.00 Pass 

19 2440 -8.84 8.00 Pass 

39 2480 -8.78 8.00 Pass 
 
 

CH00 CH19 CH39 

   



Report No.: BTL-FCCP-1-2506C291 
Report Version: R01 

Page 79 of 79 

 
 

Test Mode TX Mode_125kbps(S=8) 
 
 

Channel Frequency 
(MHz) 

Power Spectral Density 
(dBm/3 kHz) 

Max. Limit 
(dBm/3 kHz) Test Result 

00 2402 2.81 8.00 Pass 

19 2440 2.87 8.00 Pass 

39 2480 3.04 8.00 Pass 
 
 

CH00 CH19 CH39 

   
 
 
 
 
 
 
 
  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

End of Test Report 


